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Product Licence Company
Number Name

PLPI 055 13/0487

06464/0200

06464/0201

06464/0202

PLPI 06464/0586

PLPI 06464/06 10

PLPI 06464/0637

PLPI 06464/0748

PLPI 06464/0789

PLPI 06464/0790

PLPI 06464/0791

PLPI 06464/0806

PLPI 06464/0816

PLPI 06464/0824

PLPI 06464/0831

PLPI 06464/0841

PLPI 06464/0847

PLPI 06464/0888

PLPI 06464/0895

PLPI 06464/0896

PLPI 06464/0907

PLPI 06464/0909

PLPI 06464/09 19

PLPI 06464/0942

PLPI 06464/0958

08336/0076

Eurochem Limited

Waymade Pic

Waymade Pic

Waymade Pic

Waymade Pic

Waymade Pic

Waymade Pic

Waymade Pic

Waymade Pic

Waymade Pic

Waymade Pic

Waymade Pic

Waymade Pic

Waymade Pic

Waymade Pic

Waymade Pic

Waymade Pic

Waymade Pic

Waymade Pic

Waymade Pic

Waymade Pic

Waymade Pic

Waymade Pic

Waymade Pic

Waymade Pic

Asia Medica Limited

Product
Name

Imigran Subject Injection

Ascorbic Acid lOOmg Tablets

Ascorbic Acid 200mg Tablets

Ascorbic Acid SOOmg Tablets

Fosinopril Sodium lOmg Tablets
Fozitec lOmg Tablets

Pizotifen SOOmicrogram Tablets
Sandomigran O.Smg Tablets

Nitroderm TTS 10 Patch

Meloxicam 7.5mg Tablets

Lipemol 20mg Tablets
Pravastatin Sodium 20mg Tablets

Lipemol 40mg Tablets
Pravastatin Sodium 40mg Tablets

Aceclofenac lOOmg Tablets

Azithromycin SOOmg Tablets

Disodium Clodronate 520mg
Tablets

Famvir 750mg Tablets

Sabril SOOmg Sachets

Rozex Gel

Creon 10000 Capsules

Femoston 2/10 Tablets

Amaryl 2mg Tablets

Amaryl 4mg Tablets

Loceryl Nail Lacquer

Climagest 2mg Tablets

Amlodipine lOmg Tablets

Fosamax lOmg Tablets

Singulair Paediatric Smg
Chewable Tablets

Azelastine Tablets 4mg

Active
Ingredients

Sumatriptan 6.000mg

Ascorbic Acid lOO.OOOmg

Ascorbic Acid 200.000mg

Ascorbic Acid SOO.OOOmg

Fosinopril Sodium lO.OOOmg

Pizotifen Hydrogen Malate
730.000mcg

Glyceryl Trinitrate SO.OOOmg

Meloxicam 7 .SOOmg

Pravastatin Sodium 20.000mg

Pravastatin Sodium 40.000mg

Aceclofenac lOO.OOOmg

Azithromycin Dihydrate 524.000mg

Disodium Clodronate S20.000mg

Famciclovir 7SO.OOOmg

Vigabatrin SOO.OOOmg

Metronidazole 7.SOOmg

Amylase SOOO.OOOepu
Lipase lOOOO.OOOepu
Protease 600.000epu

Dydrogesterone lO.OOOmg
Estradiol 2.000mg
Estradiol 2.000mg

Glimepiride 2.000mg

Glimepiride 4.000mg

Amorolfine Hydrochloride
55.750mg/ml

Estradiol Valerate 2.000mg
Estradiol Valerate 2.000mg
Norethisterone l.OOOmg

Amlodipine Besylate I3.889mg

Alendronate Sodium 13.050mg

Montelukast Sodium 5.200mg

Azelastine Hydrochloride 4.400mg

Indications Date of
Authorisation

Prescription Only Medicine
Migraine.

General Sales List
Vitamin C deficiency. Treatment
and prevention of scurvy.

General Sales List
See 06464/0200

General Sales List
See PL 06464/0200

Prescription Only Medicine
Hypertension and heart failure.

Prescription Only Medicine
Prophylactic treatment of recurrent
vascular headaches.

Prescription Only Medicine
Angina pectoris.

Prescription Only Medicine
Osteoarthritis, rheumatoid arthritis,
ankylosing spondylitis.

Prescription Only Medicine
Coronary heart failure and
hypercholesterolaemia.

Prescription Only Medicine
Coronary heart disease and
hypercholesterolaemia.

Prescription Only Medicine
Rheumatoid arthritis; osteoarthritis;
ankylosing spondylitis.

Prescription Only Medicine
Infections caused by susceptible
organisms.

Prescription Only Medicine
Osteolytic lesions, hypercalcaemia
and bone pain associated with
skeletal metastases in patients with
carcinoma of the breast or multiple
myeloma.

Prescription Only Medicine
Herpes zoster infections.

Prescription Only Medicine
Epilepsy.

Prescription Only Medicine
Treatment of inflammatory papules,
pustules and erythema of rosacea.

Pharmacy Medicine
Pancreatic exocrine insufficiency

Prescription Only Medicine
Rehef of post-menopausal symptoms
in women with an intact uterus.

Prescription Only Medicine
Type 2 diabetes mellitus.

Prescription Only Medicine
Diabetes melliius.

Prescription Only Medicine
Onychomycoses caused by derma-
tophytes, yeasts and moulds.

Prescription Only Medicine
The treatment of menopausal
symptoms.

Prescription Only Medicine
Hypertension; angina pectoris.

Prescription Only Medicine
Osteoporosis.

Prescription Only Medicine
Treatment of asthma.

Prescription Only Medicine

llth August 2000

2 1st July 2000

21st July 2000

2 1st July 2000

8th August 2000

15th August 2000

7th August 2000

24th July 2000

14th August 2000

4th August 2000

26th July 2000

8th August 2000

7th August 2000

9th August 2000

26th July 2000

26th July 2000

4th August 2000

7th August 2000

4th August 2000

1st August 2000

24th July 2000

26th July 2000

4th August 2000

llth August 2000

24th July 2000

1st August 2000
Symptomatic treatment of itch assoc-
iated with chronic idiopathic urticaria
for up to 21 days, hereafter the need
for treatment should be reviewed.


